
Michigan Section of the American Society of Civil Engineers
INFRASTRUCTUREREPORTCARD.ORG/MICHIGAN

REPORT CARD FOR 
MICHIGAN’S
INFRASTRUCTURE20

18



INFRASTRUCTUREREPORTCARD.ORG/MICHIGAN—3

INFRASTRUCTURE ROADS GRID WATERWAYS HIGHWAYS BRIDGES AVIATION 
DAMS DRINKING WATER WASTEWATER TRANSIT RAIL PORTS STREETS 
NETWORK AQUEDUCTS AIRPORTS ENERGY SUSTAINABILITY RESILIENT 
INFRASTRUCTURE ROADS HIGHWAYS BRIDGES AVIATION DAMS DRINKING 
WATER WASTEWATER TRANSIT RAIL PORTS STREETS AQUADUCTS AIRPORTS 
ENERGY SUSTAINABILITY RESILIENT INFRASTRUCTURE ROADS HIGHWAYS 
BRIDGES AVIATION DAMS DRINKING WATER WASTEWATER TRANSIT RAIL 
PORTS STREETS AQUADUCTS AIRPORTS ENERGY SUSTAINABILITY RESILIENT 
INFRASTRUCTURE ROADS HIGHWAYS BRIDGES AVIATION DAMS DRINKING 
[...]
Infrastructure Commission Report states “Michigan must raise current annual infrastructure spending levels by an additional $4 billion 
per year to close the investment gap”. Closing Michigan’s infrastructure funding gap, including dams, will require a combination of 
local, state, federal, and private investments, as well as financing strategies to meet long-term needs.

Funding for oversight of Michigan’s dams by the MDEQ Dam Safety Unit is also lagging. Considering Michigan has 2,600 regulated 
dams, Michigan falls below the national average for budget funding on a per dam basis. 

PUBLIC SAFETY AND RESILIENCE
To improve public safety and resilience, the risk and consequences of dam failures must be lowered. Since the early 20th century, more than 300 
dam failures have been documented in Michigan. A recent example in Michigan is the 2003 Silver Lake Dam failure near Marquette which resulted in 
$100 million in damages and economic losses of $1 million per day. Concern about dam safety and environmental quality has become more prevalent 
over the last decade as more aging dams require repair. One positive for Michigan in addressing public safety is that approximately 97 percent of high 
and significant hazard potential dams have an Emergency Action Plan (EAP). An EAP outlines steps to be taken in the event of impending failure of 
a dam. Implementation of measures in an EAP can help to reduce the severity of damage should the dam fail, and can reduce the risk of loss of life. 

By their nature, dams have a low level of resilience since dams cannot “recover” once significant degradation or movement is experienced. Multi-
ple layers of redundancy are typically not provided in dam design and construction should a component fail. Therefore, when there is a dam failure, 
the consequences in terms of downstream damage can be relatively severe. This highlights the importance of proactive maintenance and moni-
toring of Michigan’s dam infrastructure. Innovations in remote sensing technology, such as cameras, inclinometers, or piezometers that provide 
data through a web connection, can be utilized to allow for relatively rapid data collection in real time for larger more remote dams.



INFRASTRUCTUREREPORTCARD.ORG/MICHIGAN—27

REPORT CARD FOR 
MICHIGAN’S
INFRASTRUCTURE20

18

RECOMMENDATIONS TO RAISE THE GRADE
Some recommendations to improve the outlook for Michigan’s dams include:

• Provide funding to the MDEQ Dam Safety Unit for additional staff to improve the dam inspection program and to support 
enforcement action for deficient dams.  Currently, the MDEQ Dam Safety Unit has 3.3 full-time equivalent (FTE) staff.  A 
2006 informal audit of the MDEQ Dam Safety Unit by the Association of State Dam Safety Officials (ASDSO) recommended 
increasing the staffing level by 2 FTE staff.

• Create an asset management process to assist in making strategic and optimal decisions about dam improvements to ensure 
greater value for the investment.  Establish performance metrics and ensure data transparency to the public regarding the 
condition of Michigan’s dams.

• Develop educational materials and initiate a public relations campaign to educate the public on the need for proper maintenance 
and repair of dams, and to make the public aware of the current funding needs to address issues associated with Michigan’s dams.

• Update the 2007 study to determine an appropriate current funding level to address the current condition of Michigan’s aging 
dams.  Set up a dedicated state fund for the repair, replacement, or removal of unsafe or failing dams, with the funding level based 
on the results of the recommended updated study.

• Provide funding to the federal program established to help dam owners with loans and matching grants for repair, replacement, or 
removal of unsafe, failing dams.

SOURCES
21st Century Infrastructure Commission Report, prepared for Michigan Governor Rick Snyder, dated November 30, 2016.

Coscarelli, M. and Hegarty, J., The Growing Crisis of Aging Dams: Policy Considerations and Recommendations for Michigan Policy 
Makers; Michigan River Partnership, dated 2007.

Information provided by the American Rivers website:  
https://www.americanrivers.org/threats-solutions/restoring-damaged-rivers/dam-removal-map/.

E-mail correspondence from MDEQ Dam Safety Unit, dated May 4, 2017.

MDEQ Dam Safety Unit Dams Data Base, as of November 2016.

Information provided by 2017 ASCE National Infrastructure Report Card.

E-mail correspondence from MDEQ Dam Safety Unit, dated February 8, 2018.



INFRASTRUCTUREREPORTCARD.ORG/MICHIGAN—28 INFRASTRUCTUREREPORTCARD.ORG/MICHIGAN—29

REPORT CARD FOR 
MICHIGAN’S
INFRASTRUCTURE20

18

 
DRINKING WATER
GRADE: D

SUMMARY
Michigan is nearly surrounded by the Great Lakes, which contain 21% of the world’s fresh water, 
and is served by multiple subsurface aquifers1. Yet certain drinking water system “owners” (e.g., 
municipalities) face scarcity concerns, contamination, and aging treatment/distribution systems that 
are not aligned with drinking water user needs. According to Public Sector Consultants (PSC) and 21st 
Century Infrastructure Commission reports, failure to adequately plan for and fund drinking water 
infrastructure could lead to major crises affecting millions of the State’s residents.  It is estimated that 
system owners in Michigan are underfunding system improvements for Safe Drinking Water Act 
(SDWA) compliance at between $284 to $563 million/year and this condition needs correction.

BACKGROUND 
Approximately 77% of Michigan’s population (9.9 million+/-) obtains their drinking water from the State’s 1,400+/- Community Wa-
ter Supply systems (CWS) with the balance supplied by Non-Community Water Supply (NCWS) systems or private wells - see Table 
1. Aquifer or surface sources are employed depending on access, quality, and capacity need. Supply systems typically consist of a water 
source, transmission, treatment, and distribution to each user – see Definitions.

TABLE 1: MICHIGAN DRINKING WATER SOURCES AND REGULATORY OVERSIGHT

WATER SOURCE, SUPPLY 
SYSTEM (OWNER)

COUNT % POP. 
SERVED

REGULATORY OVERSIGHT NOTES

Aquifer Wells (Private/ 
Agricultural owners)

Over 1.12 million 
wells

23% Michigan Department of Environmental Quality (MDEQ) 
oversight; local health department (LHD) permitting; minimal 
water treatment

CWS – Aquifer Source (Note 1) 1,341 systems 19% MDEQ oversight; review/approval of plans; significant water treatment
CWS – Surface Source (Note 1) 59 systems 58% MDEQ oversight; review/approval of plans; significant water treatment
NCWS (Note 2) 10,000+ systems Note 2 Primarily private owners serving 25+ people; MDEQ permit 

control with LHD oversight
TOTAL >1.12 million wells; 

~1,400 CWSs; 
10,000+ NCWS

100% MDEQ is primary State regulator for drinking water systems 
(Note 3)

1   Groundwater refers to all subsurface water in a saturated soil zone termed an aquifer, which contain sufficient permeable material to yield significant quantities to wells and 
springs. Per the USGS, groundwater with less than 1,000 milligrams per liter (mg/L) of dissolved solids is considered freshwater (potable) and the remainder is considered 
“saline” (requiring extended treatment before most uses).  27% of Michigan wells tap deep bedrock aquifers whereas 73% tap much shallower glacial aquifers.



INFRASTRUCTUREREPORTCARD.ORG/MICHIGAN—29

REPORT CARD FOR 
MICHIGAN’S
INFRASTRUCTURE20

18

Notes:
1. Municipalities and water authorities own approximately 50% of CWSs with balance owned by the State (e.g., prisons) or private 

entities (e.g., housing communities, apartment complexes, and universities). Only 65 CWSs equipped with water treatment; over 
232 CWSs purchase treated water from other treatment-equipped CWSs.

2. NCWSs typically owned by schools, restaurants, motels, campgrounds, churches, and others serving limited-use groups and are 
primarily supplied by wells; part-time head count not included in “% population served” column.

3. MDEQ responsible for establishing water quality standards, monitoring/assessing quality, reviewing/approving plans, testing with-
drawals for adverse impacts, other water/wastewater regulations.

In its latest 2010 report, the U.S. Geological Survey (USGS) reported that system owners in Michigan withdrew nominally 10,800 million 
gallons of water per day (mgd) split between groundwater (694 mgd) and surface water (10,106 mgd). Approximately 79% of the surface 
water came from the Great Lakes. Uses are shown in Figure 1. Much of the water used by thermoelectric power is for “once through” 
cooling and after minimal treatment is returned to surface water as “wastewater” versus being consumed; see the Wastewater Chapter.

FIGURE 1: TYPICAL DAILY WATER USE - MICHIGAN

 The Michigan SDWA (Public Act 399 of 1976) enacted the Federal SDWA (Public Law 93-523 of 1974) for primacy and cited the 
MDEQ as the primary state authority over the drinking water program (see Table 1, Michigan Rules R 325.10101 to R 325.12820, and 
Part 127, Act 368 (Public Health Code) also). 



INFRASTRUCTUREREPORTCARD.ORG/MICHIGAN—30 INFRASTRUCTUREREPORTCARD.ORG/MICHIGAN—31

REPORT CARD FOR 
MICHIGAN’S
INFRASTRUCTURE20

18

CAPACITY, CONDITION, AND PUBLIC SAFETY
Drinking water systems are considered critical in terms of public safety, regardless of the population served. Public safety is influenced by inlet 
water capability/quality, treatment adequacy, and transmission and distribution (T&D) performance metrics such as condition and capacity.

A.  WATER SOURCE AND SOURCE TREATMENT
CWSs treat incoming raw water, with larger volume systems using multi-step processes (e.g., coagulation, sedimentation, filtration and 
chlorination). Many also use membrane filtration, lime/soda ash dosing (e.g., softening groundwater), and iron removal with oxidation/
filtration to remove color, odor, arsenic, and impurities. Smaller volume systems tend to use simple screen filtration with corrosion 
inhibitors and disinfection additives. Well-based systems use little treatment beyond simple screening/softening and infrequently 
employ any quality monitoring. Larger CWSs possess significant underground T&D networks requiring both annual maintenance 
funds and periodic investment to replace/upgrade equipment. Michigan’s abundant water sources have resulted in few instances where 
wastewater is recycled back into a potable water source.

All but six of 59 CWSs using surface water (Table 1) withdraw water from a Great Lake or connecting channel. These sources have 
sufficient capacity for user needs with active management. The remaining six CWSs with treatment withdraw water from inland rivers 
and are more likely to face withdrawal limits or source contamination. With increasingly stringent regulations, many of these systems 
have reverted to groundwater to supplement or replace surface water.

B. SYSTEM TREATMENT 
Two treatment issues are prominent: (1) aging of existing equipment/processes; and (2) removing contamination caused by natural 
or anthropogenic substances (e.g., arsenic, nitrates, volatile organic compounds (VOCs)) or leaching from archaic piping/equipment 
(e.g., lead). Figure 2 addresses aging and treatment challenges. Many owners still employ dated treatment technologies.

FIGURE 2: DRINKING WATER SYSTEM CONTAMINATION AND AGING

 
Source: U.S. EPA



INFRASTRUCTUREREPORTCARD.ORG/MICHIGAN—31

REPORT CARD FOR 
MICHIGAN’S
INFRASTRUCTURE20

18

Michigan communities such as Ann Arbor and Flint, Oscoda Township, and twelve other counties face the need to address contam-
ination, either via source switching or enhanced treatment. Hexavalent chromium, VOCs, trihalomethanes (from chlorine-based 
disinfection), 1,4-dioxane, natural radioactive materials, polyfluoroalkyl substances (PFAS), trihalomethanes, and arsenic are being 
found in local sources at levels approaching federal limits, challenging existing treatment. Clearly, the impact of lead-based piping and 
leaching caused by a source water switch in the City of Flint has raised awareness of water quality. 

C. SUPPLY SYSTEMS AND PIPELINES
Supply systems including transmission and distribution (T&D) pipelines account for most of Michigan’s built water infrastructure. 
Significant portions are well over 50 years old and beyond design service life, difficult to inspect/maintain, and located in corridors with 
other utilities/roadways. Within Detroit CWS alone, approximately 80% of its T&D was installed prior to 1940. Per the 2016 Michigan 
Infrastructure report, between 10 and 50 percent of the treated water is lost through leakage.

Booster pumping stations and storage are more likely to be maintained or replaced because, like treatment, they are accessible, dete-
rioration is apparent, and their failure results in more dramatic user impact. While treatment receives greater attention, piping, valves, 
and pumps perform important functions. T&D maintenance is commonly deferred, particularly when funds are strained due to other 
critical monetary needs. Water main breaks, low pressure, leakage from corrosion/impact, and isolation failures commonly accelerate 
T&D rehabilitation. Failures become more frequent with aging, as susceptible materials (e.g., unlined iron/steel) corrode or enable 
biofilm build-up - see Figure 2. A national database of water main breaks was not found; cursory source review for 2016 through 2017 
found many reported breaks in Michigan along with associated service outages and secondary damage (as compared to other states). In 
terms of water quality, Michigan was found to have fewer reported violations of federal water quality standards than average in a 2017 
report by the Natural Resources Defense Council (NRDC).

OPERATIONS AND MAINTENANCE (O&M)
While most CWSs have O&M budgets, user fees (in the form of water rates) are frequently insufficient to cover costs of replacing 
old equipment/processes. Too often, this equipment must reach a critical stage of deterioration approaching failure before being ad-
dressed, as budgets for preventive maintenance are insufficient. New regulations requiring disinfection byproduct (DBP) control, mi-
crobial/pharmaceutical removal, security, and on-line monitoring detecting contaminants at part-per-trillion levels intensify funding 
needs. Given public health impacts quickly created by loss of treatment events, owners must have emergency plans/budgets.

Some owners have implemented innovative technologies, more durable materials, periodic flushing, preventive valve maintenance, and 
more frequent inspection to extend service life. Technologies such as cathodic protection, ultraviolet purification, trenchless construc-
tion, and internal lining of existing piping have reduced excavations, outages, social disruption, and life cycle costs. 

Supply system rehabilitation should factor in life cycle cost of options with those for adjacent infrastructure (e.g., street replacement, 
storm/sanitary sewer rehabilitation, utility updating) at the same time. Use of asset management tools, geographic information system 
(GIS) mapping, and on-line monitoring are also best practices as cited in MDEQ’s required asset management guidelines and CWS 
reporting requirements (MDEQ, 2013 and MDEQ, 2017). 



INFRASTRUCTUREREPORTCARD.ORG/MICHIGAN—32 INFRASTRUCTUREREPORTCARD.ORG/MICHIGAN—33

REPORT CARD FOR 
MICHIGAN’S
INFRASTRUCTURE20

18

INVESTMENT AND FUNDING
Rehabilitation is typically funded on an as-required basis, compliance with regulations, and in response to failures/aging. Rising treat-
ment operating costs and insufficient user fees typically lead to funding gaps particularly when major rehabilitation or replacements 
are needed. Most system owners have recognized this and have begun investing in master planning, needs assessments, project devel-
opment, and accessing state/federal funds in response. 

In 2017, the EPA awarded a $100 million grant to MDEQ to fund drinking water upgrades in Flint. The funding, via the Water In-